

Wednesday, July 29, 2015

Final Certificate

 Pavey Ark Minerals Inc.
 100 Broadleaf Cres.
 Ancaster,, ON, Can
 L9G 3R8
 Ph#: (905) 304-4499
 Fax#: (905) 920-0436
 Email: sutcliffeRH@gmail.com

 Date Received: 07/03/2015
 Date Completed: 07/27/2015
 Job #: 201542696
 Reference:
 Sample #: 9

Acc #	Client ID	Ag ppm	Al %	As ppm	Ba ppm	Be ppm	Bi ppm	Ca %	Cd ppm	Co ppm	Cr ppm	Cu ppm	Fe %	K %	Li ppm	Mg %	Mn ppm	Mo ppm	Ni ppm	P ppm	Pb ppm	Sb ppm	Se ppm	Sn ppm	Sr ppm	Ti ppm	Tl ppm	V ppm	W ppm	Y ppm	Zn ppm
237487	HA13-01	<1	2.71	<2	140	<2	<1	5.38	4	24	126	164	6.57	0.21	5	1.67	1138	<1	57	223	3	14	<5	13	133	5366	<2	235	113	18	236
237488	HA13-02	<1	3.69	2	383	<2	<1	1.84	<4	8	17	9	2.16	0.31	25	0.73	347	<1	42	361	3	<5	<5	11	223	2068	<2	51	19	5	52
237489	HA15-01	<1	3.11	<2	390	<2	<1	1.16	<4	6	25	8	1.41	0.30	28	0.47	293	<1	56	260	<1	9	<5	<10	259	1235	<2	34	13	6	39
237490	HA15-02	6	2.32	<2	35	<2	<1	1.80	7	24	115	193	4.31	0.10	8	0.66	392	3	95	297	97	8	<5	<10	100	3915	<2	168	56	11	1041
237491	HA15-03	<1	4.26	<2	157	<2	<1	5.69	4	50	180	165	7.10	0.12	18	1.95	1174	<1	91	421	2	10	<5	11	147	7224	<2	339	21	25	159
237492	HA15-04	<1	0.33	<2	74	<2	<1	0.28	<4	7	62	35	1.71	0.21	<1	0.40	156	5	102	131	14	10	<5	<10	73	1855	<2	70	24	6	20
237493	HA15-05	<1	4.75	<2	213	<2	<1	7.27	5	48	178	166	8.63	<0.01	40	2.03	1475	3	90	390	2	14	6	10	122	7135	<2	353	37	23	135
237494	HA15-06	<1	4.93	<2	33	<2	<1	4.76	6	52	149	52	9.40	<0.01	10	3.21	1487	2	110	333	<1	14	<5	13	154	6154	<2	293	13	23	109
237495	HA15-07	<1	4.80	9	787	2	21	0.96	<4	4	18	14	1.25	<0.01	15	0.38	291	<1	42	186	10	<5	9	<10	238	997	<2	24	12	8	50
237496D	HA15-07	<1	3.00	6	712	2	16	0.80	<4	3	12	14	1.15	0.29	13	0.31	267	<1	42	158	10	<5	10	<10	218	919	<2	22	<10	6	51

PROCEDURE CODES: ALP1, ALFA1, ALMA1, ALFA7

 Certified By: 
 Jason Moore, VP Operations, Assayer

 The results included on this report relate only to the items tested.
 The Certificate of Analysis should not be reproduced except in full, without the written approval of the laboratory.